
Post Op Day 1 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Celebrex ‐ 1 tab 1x/day for 5 days

Gabapentin 300mg ‐ 1 tab 1x/day for 3 days

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 2 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Celebrex ‐ 1 tab 1x/day for 5 days

Gabapentin 300mg ‐ 1 tab 1x/day for 3 days

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 3 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Celebrex ‐ 1 tab 1x/day for 5 days

Gabapentin 300mg ‐ 1 tab 1x/day for 3 days

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed
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Post Op Day 4 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Celebrex ‐ 1 tab 1x/day for 5 days

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 5 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Celebrex ‐ 1 tab 1x/day for 5 days

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 6 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 7 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed



Post Op Day 8 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 9 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed

Post Op Day 10 Breakfast Lunch Dinner Bedtime

Aspirin 325mg ‐ 1 tab 1x/day for 6 weeks

Tylenol 500mg ‐ 2 tabs 4x/day

Vistaril 25mg ‐ 1‐2 tabs every 8 hours  

Pain med: Oxycodone or Tramadol

      1 tab every 4‐6 hours for pain 3‐6

      2 tab every 4‐6 hours for pain 7‐10

Omeprazole 20mg ‐ 1 tab 1x/day for 6 weeks

Senokot 8.6/50mg ‐ 2 tab 2x/day as needed
Zofran 4mg ‐ 1 tab every 8 hours as needed


